


The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report Study Area  

THE STUDY AREA (Siem Reap City + 1 adjacent commune) 

4 Kouk Chak 

10 Nokor Thum

9 Ampil 
6 Tuek Vil 

1 Sla Kram

3 Sala 
Kamraeuk 

7 Chreav

13 Kandaek 

5 Siem Reap 

2 Svay 
Dangkum 

12 Sambuor

11 Srangae

8 Krabei Riel

14 Chong 
Khnies

LEGEND 
: Commune Boundary 

TToonnllee SSaapp LLaakkee



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report Photos 

PHOTOS OF THE STUDY AREA 

 

 

(Water surface of upper side) 

Photo-1:Tonle Sap Lake in dry season 

(Line of the green belt is the line of lowest water level) 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 
[...]
The design HWL and LWL for the preliminary design of the proposed project in F/S were 

determined as below, based on the recorded water levels at Kampong Luon. 

 Design HWL   :   +11.00 m (masl) 
 Design LWL    :   +1.00 m (masl) 

 
Figure 4.3 Location of Kampong Luong Gauging Station and Ha Tien 

(2) Seasonal Change of Water Level of Tonle Sap Lake  

Figure 4.4 present the monthly maximum and minimum water levels of Tonle Sap Lake for recent 

10 years (2000 - 2009), although the records for 2000-2003 are incomplete. The highest water 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report      4-13

level of 10.33 m was recorded in September 2000, which almost coincides with 10.36 masl 

described above. Thus, water levels measured by DOWRAM are considered to be also tied in to 

Ha Tien datum. 

Water level of Tonle Sap
(Source: DOWRAM)

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

4.00

4.50

5.00

5.50

6.00

6.50

7.00

7.50

8.00

8.50

9.00

9.50

10.00

10.50

11.00

J
a
n
 '
0
0

M
a
y

S
e
p

J
a
n
 '
0
1

M
a
y

S
e
p

J
a
n
 '
0
2

M
a
y

S
e
p

J
a
n
 '
0
3

M
a
y

S
e
p

J
a
n
 '
0
4

M
a
y

S
e
p

J
a
n
 '
0
5

M
a
y

S
e
p

J
a
n
 '
0
6

M
a
y

S
e
p

J
a
n
 '
0
7

M
a
y

S
e
p

J
a
n
 '
0
8

M
a
y

S
e
p

J
a
n
 '
0
9

M
a
y

S
e
p

J
a
n
 '
1
0

W
a
te

r 
le

v
e
l 

(m
sl

)

Max

Min

 
Figure 4.4 Monthly Max. and Min. Water Level of Tonle Sap Lake (2000-2009) 

 

On the other hand, the following figure shows mean high water level and mean low water level of 

last 6 years (2004 - 2009) having a complete set of data.  

Thus, the tendency of water level fluctuation will be a basic data for planning appropriate 

construction period of the concerned facilities. 

Seasonal Change of Water Level (2004 - 2009)

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

9.00

10.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

W
at

e
r 

L
e
ve

l 
(m

as
l)

Mean HWL

Mean LWL

 
Figure 4.5 Seasonal Change of Water Level 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report      4-14

4-7-2 Optimum Location of Pumping Station  

Figure 4.6 shows the location of the proposed facility from intake to WTP in the priority project. 

 

Figure 4.6 Location of the Proposed Facility 
 

In selection of raw water pump station site, the construction cost of overall intake facilities by different 

location of the pump station was examined and it revealed that the least construction cost can be realized 

at the pumping station where locates around 6 km away from the intake site as shown in Figure 4.7.  

Detailed analysis is referred to SR 5.3 and SR 5.4. 

Construction Cost by Different Location of Pumping Station

0

5,000,000

10,000,000

15,000,000

20,000,000

25,000,000

30,000,000

0k
m

1k
m

2k
m

3k
m

4k
m

5k
m

6k
m

7k
m

8k
m

9k
m

9.6
km

10
km

11
km

12
km

13
km

Location of Pumping Station from Lake

C
o
s
t 

(U
S

$
)

Intake Tower + Pumping Station
in the Lake: 21.3 Million US$

Proposed F/S Facility: Intake Chamber
+ Pumping Station: 20.1 Million US$

 

Figure 4.7 Construction Cost Variations by Locations of Pump Station  
 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report      4-15

4-7-3 Raw Water Intake and Conveyance Facility 

In Phase 2 study, “route B” situated east was selected as the raw water conveyance route in 

comparison of route A and route B which were selected as alternatives in Phase 1 study, after 

discarding “route C” due to difficulty in land acquisition and construction cost required for 

longer distance to the candidate WTP site. 

In comparison between route A and B, route B is situated out of Provincial Natural 

Conservation Area and Provincial Fish Conservation Area. Thus, “route B” was recommended 

as the raw water conveyance route to minimize the influence in the said area.  

 

Figure 4.8 Raw Water Conveyance Route 

As for intake method, the construction of intake chamber at 1 km away from the lakeshore of 

dry season is recommended based on the comparison as shown in the above figure.  Thus, raw 

water is to be extracted at fixed level almost same as the lake bed.  

Figure 4.9 illustrates the profile of the proposed raw water intake and conveyance facility of the 

proposed project. 

Intake chamber is designed as below.  

• Structure: Reinforced concrete intake chamber  

The platform with 3 floors is to be constructed on the intake chamber for gate operation 
as required and cleaning the screen during the time when water level reaches low 
enough. This platform is also designed as a sign for protection from fishing boat 
approaching to the chamber, since the other kinds of sign such as buoy and signpost in 
the lake are not applicable for operation and maintenance of the intake facility.  



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report      4-16

• Gate: Manual type gate is to be provided for maintenance purpose. 

• Screen: 30 - 50 mm size of screen is to be equipped. 

• Dimension of intake chamber: (W) 2.75 m x (L) 6.0 m x (D) 3.3 m   

• Height of roof floor of the platform: +14.0 msl. 

From intake chamber to pump station, the raw water is to be conveyed by gravity flow. The length 

is 9.6 km and 1,200 mm diameter of the concrete pipe was determined as shown below. 

Profile

-4.00

-2.00

0.00

2.00

4.00

6.00

8.00

10.00

12.00

14.00

. . . . . . . . . . . . . . . .
Km

msl

Design HWL +11.00 msl

Design LWL +1.00 msl

Water Conveyance Pipe , Dia.1 .2 m x 9 .6 km

WTP

1 2 3 4 5 6 7 8 9 10 11 12 13 14

Water Conveyance Pipe
Dia. 0 .8 m x 3 .4 km

Access Road

Intake Pump Station

Intake Chamber

Platform

Enbankment

Enbankment

PDesign GL

 
Figure 4.9 Schematic Diagram of the Raw Intake and Conveyance Facility 

 

• Design flow: 66,000 m3/day for Year 2030 

Maximum water demand of 60,000 m3/day + 10 % of water loss in the pipeline and 
WTP 

• Pipe material: Concrete pipe 

Concrete pipe will be enough for delivering raw water with lower pressure due to water 
level of the lake (HWL 11.00 masl – LWL 1.00 masl). 

• Pipe diameter and number of pipeline  

In selection of pipe diameter, the required velocity to avoid settling sediments in the 
pipeline as well as number of pipeline were examined.  

It is recommended that the required capacity for the long term development plan of the 
water supply will be secured in the Priority Project, because it is considered that 
technical and environmental risk might be accompanied in implementation of long 
term development plan, if the additional one be installed close to the pipeline firstly 
installed in the Priority Project. Furthermore, single pipeline is considered to be more 
risky if serious accident occurs, compared to the double pipelines especially for the 
case of water intake from the Tonle Sap Lake. Thus, installation of 2 lines of raw 
water conveyance pipe in parallel to meet the ultimate water volume (33,000 m3/day x 
2 = 66,000 m3/day) is recommended.  

On the other hands, 3.4 km length raw water transmission pipeline from pump station to WTP is 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report      4-17

designed as below. 

• Design flow: 33,000 m3/day (for the proposed project) 
• Pipe material:  

Either Ductile Iron or Steel pipe will be recommended considering raw water 
transmission in pumping system, however, Ductile Iron pipe is assumed to be employed 
in this F/S.  

• Pipe diameter:  
800 mm of diameter is recommended due to economical pipe velocity in pumping 
system.  

• Number of pipeline: one line  

4-7-4 Raw Water Intake Pump Station 

The proposed specifications for the Intake Pumps will be as follows; 

Number: : 3 sets (including 1 set for standby), 
with additional spaces provided for 2set for the 2nd Project 

Type : Horizontal double suction volute pump with dry sump 
Capacity: : 191 l/s each  
Head : 26 m (operation range: 16 m to 26 m) 

By providing speed control for the intake pumps and monitoring flow, the flow adjustment of raw 
water can be accomplished automatically.   

Figure 4.10 illustrates the proposed control system. 

+

M

P

WL

-

Flow Setting
Device

WTP

Intake Pump Station

Comparison
Section

Control
Section Convertor

Flow meter

Water Treatment Plant

 
Figure 4.10 Intake Pump Control System 

4-8 Water Treatment Process Design 

This Feasibility Study considers the possible treatment process for the Project as either 

chlorination only, slow sand filtration, or rapid sand filtration based on the raw water quality 

characteristics. However a clear categorization in selection of these processes by numerical 

criteria is difficult, since the quality of the raw water varies greatly between seasons. The practical 

design guidelines for selection of treatment process are recommended by many water 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report      4-18

organizations in the world.  The followings are the general guidelines for selection of basic 

process design from the Japan Water Works Association (JWWA): 

♦  when the water quality conforms to the standard like E. coli of not more than 50 (in 100 ml, 
MPN), total colonies not more than 500 (in 1 ml) and other items of quality tests conform 
to the standard, chlorination only may be applied; 

♦  when raw water quality has annual average turbidity of below 10 NTU, BOD below 2 mg/l, 
E. coli. below 1,000 (100 ml, MPN) slow sand filtration can be employed.  In general, 
when the average annual turbidity of raw water is below 10 NTU, chemical coagulation is 
not necessarily effective. Further, the purifying effect of slow sand filtration is good due 
to absorption and biochemical action, and a certain amount of ammonia, manganese and 
odour-emitting matter can be removed, resulting in superior water quality to that of rapid 
sand filtration; 

♦  when the quality of raw water does not meet the above two criteria, rapid sand filtration 
will be better adopted and necessary equipment for pre-treatment such as chemical 
coagulation must be provided. 

As a result of series of Jar Test on the Tonle Sap water made during the Phase 2 study, and the 

updated data analysis conducted by the Study Team, the proposed principle of treatment process 

should be a rapid sand filtration system. This treatment is widely used in Cambodia with river 

sources. The process comprises pre-treatment, such as pH adjustment, pre-chlorination, and 

coagulation, flocculation, sedimentation, filtration, and disinfection. The details of Jar Test 

results are referred to SR 4.3. 

Detailed calculations for the facilities are referred to SR 4.10 through 4.13. 

4-9 Pretreatment 

Coagulation, as a pre-treatment process will be provided in the distribution chamber at the head of 

the plant so that the destabilization of charges on colloids and suspended solids, including bacteria 

and viruses, may be achieved. The coagulation process will be achieved by a rapid mixing system 

which will disperse 10 percent alum sulphate solution, Al2 (SO4) 3 ·18H2O as a coagulant 

uniformly throughout the water as rapidly as possible. 

The preliminary design criteria of the pre-treatment process are: 

Type : Distribution chamber with hydraulic rapid mixing by  
weirs, two weirs are duty for Phase I  

G value for rapid mixing : Approx. 400 s-1 (>350 s-1) 
Dimensions : Receiving well  3.0 m x 3.0 m x 4.0 m depth 

Mixing chamber 2.0 m x 2.5 m x 2 chambers 
Incidental facilities : Raw water inflow pipe: 800 DI,  

Drainage pipe: 300 DI 
Backwash water return pipe: 250 DI 
2 raw water outlet pipe: 500 DI 
1-overflow weir, 2-outlet gates 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report      4-19

Applied chemicals : Pre chlorination   Liquid chlorine (99.9 %) 
pH control        Lime (10 % solution) 
Coagulant        Alum (10% solution) 

4-10 Flocculation 

Vertical-flow baffled channel flocculators, which can adjust the velocity by manipulating the 

opening space, with a detention time of approximately 20 to 30 min are proposed. Two trains will 

be provided so that in case of lower flows than the designed capacity, or maintenance works, one 

train may be shut down accordingly to attain a suitable flocculation intensity G-value range from 

70 to 10 s-1. The width of the flocculation channels will be sized in thirds to adjust the 

hydraulically required flocculation intensity from 70 to 10 s-1 i.e. higher intensity to gentle mixing 

towards sedimentation process. 

The preliminary design criteria for the flocculation process are: 

Type : Vertical-flow baffled channels 
Number : 2 trains with 3 staged tapered flocculation 
Detention time : 23 min (20 to 30 min) 
G value : 25 to 75 s-1 
Dimensions : 1.1 m width x 8.0 m length x 3.60 m depth x 2 channels  

1.5 m width x 8.0 m length x 3.65 m depth x 2 channels 
1.9 m width x 8.0 m length x 3.70 m depth x 2 channels 

Incidental facilities : 2- inflow chambers with baffle wall 

4-11 Sedimentation 

The available site space is about 4 ha plus fringe areas which allows for construction of a total of 

60,000 m3/d of conventional horizontal flow sedimentation units by means of a full gravity 

system from pre-treatment to filtration and through disinfection processes. 

The preliminary design criteria for the sedimentation process are: 

Type : Rectangular plug flow 
Number : 2 trains with hydraulic sludge removal pipes 
Surface loading : 23.9 mm/min <30 mm/min  
Passing velocity : 0.358 mm/min < 0.4 m/min 
Sludge collection : Discharge to sludge discharge tank by gravity 
Collecting trough  : 300 mm width x 350 mm depth x 6 m length x 8 nos., 343 m3/m/d 

<400 m3/m/d 
Baffle wall : 1 for inflow and 1 for effluent of basins   
Dimensions : 8 m width x 60 m length x 4 to 5 m effective depth x 2 trains 
Incidental facilities : 6 sludge extraction pipes 150 mm dia. 
 : 1 sludge extraction pipe 250 mm dia. 
 : 1 drainage pipe 250 mm dia. 

4-12 Rapid Sand Filters 

4-12-1 Type of Filter Media and Filtration Rate 

The proposed filtration rate is recommended to be conservative taking into consideration of raw 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Summary Report      4-20

water quality fluctuations of the Tonle Sap Lake.   

The required filter area and number of units are interrelated. The maximum size of filter bed 

should be limited less than 150 m2 so that uneven flow of air scoring and washwater can be 

avoided. The filter media should be manganese sand which will ensure the contact filtration 

systems to remove manganese carried over from the settled water tank to the filter units. 

The design parameters for filtration are: 

Type : constant-rate filter with influent splitting and varying water level
Number : 4 filters 
Dimensions : 8.0 m x 8.5 m (= 68 m2 per unit)  
Total filtration area : 272 m2 
Filter media : 800 to 1000mm thickness, E.S. 0.8 mm to 1.0 mm 

U.C. <1.5, Manganese sand 
Filtration rate : 120 m/d (approx. 161 m/d during washing) 

4-12-2 Filter Wash Arrangements 

The proposed deep filter bed is not compatible with surface wash system, even fixed grid or 

rotating arm types, because the mixing energy provided by the surface wash may not reach 

towards the deeper portion of the bed where the retained material is clogged. A rotating arm type 

with dual-arm agitators is available for deep or dual media filters, however this is not 

recommended due to the more complex structure and the inevitable maintenance of the rotating 

parts. The air scoring system is applicable in this case and is widely employed in existing plants in 

Cambodia including Phum Prek WTP.  

The preliminary design criteria for the filter wash arrangement are: 

Backwash rate : 0.25 m3/m2/min  
Auxiliary wash : Air-scoring, 1.0 m3/m2/min 
Backwash water : Tapping filtered water stored at the backwash water tank 